Reproduction. Not for 21"STEEL DECK WALK BEHIND MOWERS SERIES 20. Parts Manual for

Save this PDF as:
 WORD  PNG  TXT  JPG

Size: px
Start display at page:

Download "Reproduction. Not for 21"STEEL DECK WALK BEHIND MOWERS SERIES 20. Parts Manual for"

Transcription

1 Parts Manual for SERIES 20 Model No. Description B B B N B N217020B NP B NP217020B NP NP NP BV P B P217020B P B P P P P BV P BVE P E P E P E RP RP217020BDV RP RP RP RP RP BV RP BV2N RP BVE RP E Briggs & Stratton Yard Power Products Group 535 Macon Road McDonough, GA, U.S.A Revision: H 1/5/2012

2

3 Table Of Contents PAGE GROUP 4 Handles & Controls 8 Engine, Cutting Deck & Blade 10 Wheels Front and Rear 12 Wheel Brackets & Latches (Push) 14 Wheel Brackets & Latches (Self-Propelled) 16 Drive System Self-Propelled 20 Transmission (Differential) 22 Decals 24 Side Chute, Adapter 26 Grass Bag Components 28 Accessory Recycling Kits 30 Accessory Snapperizer 32 Electric Start Components SERIES 20 3

4 Handles & Controls 4 SERIES 20

5 Handles & Controls Item Part No Qty Description HANDLE, Upper FOAM GRIP, long BAIL, OPC Control CLIP, Zone Control HANDLE, Middle HANDLE, Lower LH (Adjustable) HANDLE, Lower RH (Adjustable) CONTROL PANEL (w/o Electrical Switch Hole) (Used on Manual Start Models) CONTROL PANEL (w/electrical Switch Hole) (Used on Electric Start models) CONTROL PANEL (w/o wheel drive slot) (used on & ) SCREW, 1/4-20 x 1/2 Pan Head Self-Tap (Torx) HANDLE, Clutch GRIP, International Symbol PIN, 1/4 x 1-1/ BUSHING,.27 x.35 x.4 Flange PUSH-NUT, 1/ SCREW, 1/4-20 x 1-1/2 Hex Head Cap GR * CABLE, Zone Control (52-63/64 Long) (used on , , , , , & ) * CABLE, Zone Control (52-21/32 Long) (used on , , , , , , , & ) * CABLE, Zone Control (50-31/64 Long) (used on & models only) WASHER, 1/4 Internal Tooth Lock (was ) NUT, 1/4-20 Hex (was ) CLIP, Wiring Harness THROTTLE CONTROL, (48.5) (used on all models except for those shown below) THROTTLE CONTROL, RP, D.O.V. Engine (50.0) (used on model) THROTTLE CONTROL, (62.0) (used on , , , , , , & ) THROTTLE KNOB, (Red) SCREW, 1/4-20 x 2 Hex Head Cap, GR GUIDE, Rope (1/4-20 thread) NUT, 1/4-28 Hex GR 5 or B CABLE, Clutch Control (41-1/4 Long) COVER, Vinyl SPRING, Clutch - 21S CLAMP, 7/8 Double Cable SCREW, 5/16-18 x 1-7/8 Curved Head GR 2 (was ) CABLE-TIE, WASHER, 5/16 Internal Tooth Lock CLAMP, Casing BRACKET, Shift SCREW, 3/8-16 x 2 Hex Head Cap, GR WASHER, 7/16 Flat WASHER, Nylon LEVER, Shift Footnotes: NOTE: * Part number and revision is stamped on cable. SERIES 20 5

6 Handles & Controls 6 SERIES 20

7 Handles & Controls Item Part No Qty Description KNOB, Shift (Red) SCREW, #8-32 x 1/2 Cross Recess Filister Head Machine NUT, #8-32 Hex WASHER, Belleville NUT, 3/8-16 Hex Center Lock ROD, Speed Control (1/4-28 thread) WASHER, 11/32 Flat COTTER PIN, 5/16 Self Lock KNOB, 5/16-18 Wing (Black) (was ) SCREW, #10-32 x 5/8 Self-Tap NUT, 5/16-18 Hex Center Lock (was ) SCREW, 5/16-24 x 1 Hex Head Cap GR BOLT, 5/16-18 x 3/4 Hex Flange Lock GR WASHER,.33 x.88 x.09 Flat TEENUT, 5/16-18 (or ) BUSHING, Differential,.328 x.625 x SPACER,.33 x.63 x NUT, 5/16-24 Hex Center Lock GR 5 (was ) BELL CRANK BALL JOINT, 1/ NUT, 1/4-28 Hex SCREW, 5/16-18 x 7/8 Hex Head Cap, GR BRACKET, Bell Crank NUT, 5/16-18 Hex Flange Lock, GR 5 (was or ) KNOB, Handle, 5-Prong Footnotes: NOTE: * Part number and revision is stamped on cable. SERIES 20 7

8 Engine, Cutting Deck & Blade 8 SERIES 20

9 Engine, Cutting Deck & Blade Item Part No Qty Description WELDMENT, Deck, 21 Non-Adjust Air (red, w/o decals) (used on R (recycling) models) WELDMENT, Deck, 21 Push, HV, Core Model (red, w/o decals) (used on & (push) models) WELDMENT, Deck, Part Sales, Hi-Vac, ES (red, w/decals) (used on self-propelled (nonrecycling) models) BOLT, 5/16-18 x 3/4 Short Neck Carriage GR 5 (was ) NUT, 5/16-18 Hex Flange Lock, GR 5 (was ) PLUG, Hole, Polyethylene SCREW, 3/8-16 x 1 Self-Tapping (engine mount bolts) COVER, Belt KEY, Woodruff #HP-506 Hi-Pro PULLEY, Engine (25mm I. D. x 2-1/8 O.D.) SET SCREW, 5/16-18 x 5/16 Hex Socket (or (SET SCREW, 5/16-18 x 1/2 Hex Recess)) HUB, Blade, 21 WBM, RD, 2 Position BLADE, 21 Standard Lift WASHER, Cone 3/ SCREW, 3/8-24 x 2 Hex Head Cap, GR HUB, Blade Drive, 25 mm I.D BLADE, 21 Ninja (Quad Edge) (Used on Recycling Models) COVER, 21 Deck WASHER, 5/16 Internal/External Lock KNOB, Fluted, 5/16-18 x 1/ RETAINER, 5/16 Bolt SPACER,.316 ID x.375 OD x.310 thick NUT, 5/16-18 Hex Large Flange Center Lock BOLT, 5/16-18 x 1-1/8 Round Head Short Square Neck, GR 5, ZP SPACER, Blade Hub (Used on & ) B8 1 * ENGINE, B&S DOV 700 Series (used on (RP217020BDV)) Q F1 1 * ENGINE, B&S 875 Professional Series, California Compliant (used on (NP )) L F1 1 * ENGINE, B&S 675 Series (used on & T B1 1 * ENGINE, B&S 675 Series (used on & ) L F1 1 * ENGINE, B&S 700 Series, California Compliant (used on & ) T B1 1 * ENGINE, B&S 700 Series, Quantum, 49 ST (used on ) 24 12S B1 1 * ENGINE, B&S 875 Series, Intek (used on , & ) 24 12S B1 1 * ENGINE, B&S 875 Series, Intek (used on & ) 24 12S F1 1 * ENGINE. B&S 875 Series, Snapper, XIC, F1 (used on (NP BV)) 24 12S B1 1 * ENGINE, B&S 875 Series, W14 (used on & ) 24 12S B1 1 * ENGINE, B&S 875 Series, W14, ES (used on & ) 24 12S B1 1 * ENGINE, B&S, 875 Series, W14 w/oil fltr, 49 ST (used on & ) 24 12S B1 1 * ENGINE, B&S, 875 Series, W14 w/oil fltr (used on ) S F1 1 * ENGINE, 875 Series, Snapper California Compliant (used on ) M F1 1 * ENGINE, B&S, 725 Series, Snapper, 50 ST/FC (used on , & ) Footnotes: NOTE: * Purchase engine parts from engine manufacturer dealer. SERIES 20 9

10 Wheels Front and Rear 10 SERIES 20

11 Wheels Front and Rear Item Part No Qty Description ASSY, Wheel, 10 x 2 Idle, BB, Snapper Tread (push) (incl. two 1-1/8 O.D. Flanged Ball Bearings (p/n )) ASSY, Wheel, 10 x 2 Drive w/metal insert Snapper Tread (used on all self-propelled models except RP BVE) WHEEL, 10 x 1.75 Plastic (self-propelled) (used on RP BVE ( )) HUBCAP, 10 Wheel, Spoked- Snapper Cool Gray PLUG, Wheel NUT, 3/8-16 Hex Center Lock NUT, 7/16-20 Hex Center Lock Jam WASHER,.387 x 1 O.O. Flat WASHER, 7/16 Flat ASSY, Wheel, 8 x 2 Idle, Snapper Tread, Charcoal Gray (incl. two 1-1/8 O.D. Flanged Ball Bearings (p/n )) WHEEL, 8 x 1.75 Plastic (used on RP BVE ( ) only) HUBCAP, 8 Wheel, Spoked- Snapper Cool Gray (used on wheel) BUSHING, Axle WASHER, Shim,.875 x.531 x.060 (qty. 2 on self-propelled) Footnotes: SERIES 20 11

12 Wheel Brackets & Latches (Push) 12 SERIES 20

13 Wheel Brackets & Latches (Push) Item Part No Qty Description ASSEMBLY, Left Wheel Arm (.512 Square Hole) ASSEMBLY, Right Wheel Arm ASSEMBLY, Wheel Arm, Left Rear Long (Push) ASSEMBLY, Wheel Arm, Right Rear (Push) WHEEL ARM, L.H. Front (.512 Square Hole) BOLT, 5/16-18 x 3/4 Hex Washer Face Shoulder RETAINER, 5/16 Bolt LATCH, Height GRIP, Height Latch WHEEL ARM, R.H. Front (Round Hole) ARM, Wheel, Left Rear BOLT, 5/16-18 x 1 Hex Washer Face Shoulder LATCH, Height Adjusting (long) ARM, Wheel, Right Rear AXLE, Front, Easy Line (3/8-16 Threads) NUT, 5/16-18 Hex Flange Lock, GR 5 (was or ) SCREW, Round Washer Head Torx, Hi-Lo COVER, Front 21 walk GUARD, Rear (21 Push) Footnotes: SERIES 20 13

14 Wheel Brackets & Latches (Self-Propelled) 14 SERIES 20

15 Wheel Brackets & Latches (Self-Propelled) Item Part No Qty Description ASSEMBLY, Front Left Wheel Arm (.512 Square Hole) ASSEMBLY, Front Left Wheel Arm (.453 Square Hole) (used on only) ASSEMBLY, Front Right Wheel Arm ASSEMBLY, Wheel Arm Left Rear Long SP21S ASSEMBLY, Wheel Arm, Right Rear (S.P.) WHEEL ARM, L.H. Front (.512 Square Hole) WHEEL ARM, L.H. Front (.453 Square Hole) (used on only) BOLT, 5/16-18 x 3/4 Hex Washer Face Shoulder RETAINER, 5/16 Bolt LATCH, Height GRIP, Height Latch WHEEL ARM, R.H. Front (Round Hole) ARM, Wheel, Left Rear BOLT, 5/16-18 x 1 Hex Washer Face Shoulder LATCH, Height Adjusting (long) ARM, Wheel, Right Rear AXLE, Front, Easy Line (3/8-16 Threads) AXLE, Front, (7/16-20 Threads) (used on only) NUT, 5/16-18 Hex Flange Lock, GR 5 (was or ) SCREW, Round Washer Head Torx, Hi-Lo COVER, Front 21 walk BEARING, 9/16 I.D SCREW, #10-32 x 3/8 Hex Washer Self-Tap Footnotes: SERIES 20 15

16 Drive System Self-Propelled 16 SERIES 20

17 Drive System Self-Propelled Item Part No Qty Description SCREW, 5/16-18 x 1/2 Pan Head Self-Tap (Torx) WASHER, 5/16 Internal Tooth Lock A 1 LINK, Differential (Comm.) WASHER, 44 x.78 x.025 Curved BELT, Poly-V NUT, 1/4-20 Hex, GR 5 (was ) WASHER, 1/4 Internal Tooth Lock (was ) SUPPORT, Foot Guard BOLT, 1/4-20 x 1/2 Short Neck Carriage GR 5 (was ) FOOT GUARD, Rear RING, Split (Black) NUT, 3/8-24 Hex Center Lock, GR SCREW, 1/4-20 x 1/2 Hex Flange Self-Tap (was ) HOLDER, Bearing (Outer Half) O-RING, V BALL BEARING, Spherical O.D.,.38 I.D HOLDER, Bearing (Inner Half) WASHER,.390 I.D. Flat PULLEY, Poly-V (2 O.D.) NUT, 3/8-24 Hex WASHER, 3/8 Internal Tooth Lock STUD, Idler (3/8-24 thread) SPRING, Idler- Torsion SCREW, 1/4-28 x 1-3/8 Hex Head Cap, GR PULLEY, Idler, V NUT, 1/4-28 Hex Top Lock SPRING, Clutch - 21S COTTER PIN, 3/32 x 1/2 (was ) SHAFT, Hex Drive GUIDE, Thrust Plate (3/8-24 thread) A 1 THRUST PLATE, Short (was ) WASHER, 3/8 Flat DISC, Driven (Cantilever) (ref: , Driven Disc Ass'y) RETAINING RING,.625 External BALL BEARING, 3/4 Bore (was ) WASHER,.28 x.63 x.06 Flat LINK, Transfer (1/4-28 thread) COTTER PIN,.06 x.50 YZ (was ) NUT, 1/4-28 Hex (see Handles & Controls page (item 58)) BALL JOINT, 1/4-28 (also shown on Handles & Controls Group page) BELT, Engine Drive (Stretch) DRIVE DISC, Steel BUSHING, Powdered Metal (used for 1992 and earlier models) BUSHING, Powdered Metal (used for 1993 and later models) Footnotes: SERIES 20 17

18 Drive System Self-Propelled 18 SERIES 20

19 Drive System Self-Propelled Item Part No Qty Description NUT, 5/16-18 Hex Flange Lock, GR 5 ZP (or ) SPRING, Wheel Drive BOLT, 5/16-18 x 1/2, Short Neck Carriage, GR BOLT, 5/16-18 x 5/8 Short Neck Carriage GR 5 (was ) NUT, 3/8-16 Hex RETAINER, 3/8 Bolt A 1 ASSEMBLY, Deck Bracket (Incl. items 51, 52 & 53) BRACKET, Deck, P21S , 4 BUSHING, Flange,.381 x.625 x SPACER,.500 x.65 x KIT, Drive Disc Assembly (Includes Items 42, 43 & 48) ASSEMBLY, Clutch Idler (Includes Items 24, 25, 26 & 56) ASSEMBLY, Idler Arm (Includes Items 52, 57 & 58) ARM, Clutch Idler SPACER, Idler Arm BRACKET, Deck - NLA ALONE (use Item 70 (59 & 60) or Item 50 (51, 52 & 53)) BUSHING, 3/8 I.D. Nylon ASSEMBLY, Driven Disc (includes items 20, 21, & 30 thru 35) ASS'Y, Driven Disc, Short, Commercial (Incl. same items as Kit plus items 20, 21, 30 & 32) ASS'Y, Driven Disc- Commercial (can be used instead of items 20, 21, 30, 31, 32, 33, 34, 35 & 71) SCREW, #10-24 x 1/2 Hex Washer Self-Tap (Torx) SIDE PLATE, Drive Tire DRIVEN RING (was ) KIT, Hub & Bushing (Incl. Items 20, 21, 30, 31, 32, 34, 35, 63, 64, 65, 67, 68 & 69) (was ) BUSHING, Drive, Hex WASHER, Shim,.75 x 1.0 x SCREW, #10-32 x 1/4 Hex Washer Self-Tap ASSEMBLY, Deck Bracket (Incl. items 59 & 60) ASSEMBLY, Thrust Plate & Bearing (includes items 31 & 35) ASSEMBLY, Clutch Idler (Includes Items 24, 25, 26, 52 & 57) Footnotes: SERIES 20 19

20 Transmission (Differential) 20 SERIES 20

21 Transmission (Differential) Item Part No Qty Description ASSEMBLY, Transmission (Incl. items 1 thru 31) ASSEMBLY, Right Housing (Incl. items 2 thru 7) (or ) HOUSING, Right Side SEAL, 5/8 Internal Diameter BALL BEARING, 7/16 I.D., 1/1/8 O.D BEARING, Tapered (Differential Housing) GASKET, 5/8 O. D SCREW, 5/16-24 x 1-1/8 Rib Neck, GR ASSY, Left Housing (Incl. items 3, 5 & 9) (was ) HOUSING, Left WASHER, 5/16 Internal/External Tooth Lock WELDMENT, Differential Bracket NUT, 5/16-18 Hex Lock (was ) PULLEY, Poly-V Belt (3.5 O.D.) WASHER, Cone SCREW, 1/4-20 x 1 Hex washer Self-Tap (was ) PLUG, Transmission Housing WASHER,.453 x.75 x.073 Flat, YZ SCREW, #10-32 x 1-1/2 Hex Head Cap GR PLATE, 46T Gear ASSEMBLY, Input Gear WASHER, Thrust, 3/4 I.D SPACER, Pinion Gear GEAR, Pinion (12 tooth) SHAFT, Pinion GEAR, Differential (46 Tooth) ASSEMBLY, Long Axle (was ) NUT, #10-32 Hex Nyloc GASKET, Housing ASSEMBLY, Short Axle (was ) SPACER, Axle Gear WASHER, 44 x.78 x.025 Curved oz. * 00 Grease, 32 oz bottle (not shown) Footnotes: NOTE: * Maximum capacity of transmission before causing leakage is 4 oz. DO NOT OVERFILL! SERIES 20 21

22 Decals 22 SERIES 20

23 Decals Item Part No Qty Description DECAL, Easy Speed, Control Panel DECAL, Snapper Control Panel DECAL, Easy Speed, Control Panel DECAL, Speed Shift DECAL, Briggs Engine, 675 Series DECAL, Briggs Engine, 700 Series DECAL, Briggs Engine, 700 Series (Not Shown but Similar to #6 above) DECAL, 725 Series DECAL, Briggs Engine 8.75T/190cc Professional Series DECAL, Spart Arrestor DECAL, Warning/Danger Walk-Behind Mowers DECAL, Warning/Danger, French/English DECAL, NINJA Mulching System DECAL, SNAPPER, Steel Decks DECAL, Ninja Mulching, Front Cover DECAL, Front Cover, Ninja Mulching System DECAL, Front Cover, Hi-Vac DECAL, Front Cover, Hi-Vac DECAL, Danger, Cut Finger DECAL, French/English, CPSC LABEL, Starting Promise DECAL, Briggs Engine, Snapper DECAL, Logo, Snapper, 7.88 long LABEL, Briggs & Stratton Logo DECAL, Throttle Control, B&S DECAL, Chute/Deflector, French Canadian DECAL, Chute/Deflector DECAL, OPC Bail (International Symbol) DECAL, Ignition Switch DECAL, Canadian Spark Compliance, ICES (Not Shown) Footnotes: SERIES 20 23

24 Side Chute, Adapter 24 SERIES 20

25 Side Chute, Adapter Item Part No Qty Description ADAPTER, Grass Bag (see Grass Bag Accessory page) CHUTE, 21 Side COVER, 21 Deck BOLT, 5/16-18 x 1-1/8 Short Neck Carriage GR 5 ZP RETAINER, 5/16 Bolt SPACER,.316 I.D. x.375 O.D. x.310 thick NUT, 5/16-18 Hex Large Flange Center Lock WASHER, 5/16 Internal/External Tooth Lock KNOB, Fluted, 5/16-18 x 1/ BOLT, 5/16-18 x 3/4 Short Neck Carriage GR 5 (was ) Footnotes: SERIES 20 25

26 Grass Bag Components 26 SERIES 20

27 Grass Bag Components Item Part No Qty Description BAG ASSEMBLY, (Door) (includes items 2, 3 & 4) GRASS BAG, (Door) No Graphics CONNECTOR, Grass Bag (weldment) ASSEMBLY, Bag Wire (12 Wide) WASHER, 5/16 Internal/External Tooth Lock SCREW, 5/16-18 x 1-1/4 Hex Head Cap (was ) BRACKET, Rope Guide NUT, 5/16-18 Hex Flange Lock, GR 5 (was ) WASHER, 15/32 Flat RIVET, 3/16 x BUSHING, Flange,.381 x.625 x BOLT, 5/16-18 x 3/4 Short Neck Carriage GR RETAINER, 5/16 Bolt SPACER,.316 I.D. x.375 O.D. x.310 thick NUT, 5/16-18 Hex Large Flange Center Lock ADAPTER, Grass Bag KNOB, Fluted, 5/16-18 x 1/ PULLEY, Nylon ASSY, Grass Bag Adapter (includes items 6, 7, 8, 9, 10, 11, 16 & 18) PLUG, Chute Adapter Footnotes: SERIES 20 27

28 Accessory Recycling Kits 28 SERIES 20

29 Accessory Recycling Kits Item Part No Qty Description KIT, Recycling Cover (Includes items 1 & 3 shown below) (for 4HP & above engines) KIT, Recycling Plug (Incl. items 2 & 3 shown below) (for 4HP & above engines) COVER, 21 Deck PLUG, Chute Adapter BLADE, 21 Quad Edge Ninja Footnotes: SERIES 20 29

30 Accessory Snapperizer 30 SERIES 20

31 Item Part No Qty Description KIT, Snapperizer (Incl. items 1 thru 5) (for FR & M type outlip decks) SCREEN, Fastener Assembly RING, Bottom (22.60 Inside Diameter) NUT, 5/16-24 Hex, GR WASHER, 5/16 Split Lock SPRING Accessory Snapperizer Footnotes: SERIES 20 31

32 Electric Start Components 32 SERIES 20

33 Electric Start Components Item Part No Qty Description KIT, BATTERY, 12 Volt, 35 CCA (includes items #1 and 2) HARNESS, Battery SCREW, #10-24 x 1/2 Pan Head Machine NUT, #10-24 Square RETAINER, 5/16 Bolt KEY, (Set of Two) ( , Switch Assembly, includes items 6 through 11.) BEZEL, (Seal & Face Nut) COVER, Switch NUT, 5/8-32 Hex Lock SWITCH, Ignition (spring loaded ON/OFF 2 prong) SPACER WIRING HARNESS, B&S WBM BRACKET, Battery COVER, Battery BOLT, 5/16-18 x 1/2 Short Neck Carriage GR NUT, 5/16-18 Hex Flange Lock, GR 5 YZ (or ) CLIP, Wiring YP 1 CHARGER, Battery (120 Volt; 60 Hertz) (order Kit # : Kit, Battery Charger) BOLT, 5/16-18 x 5/8 Short Neck Carriage GR 5 (was ) Footnotes: SERIES 20 33

34

35

36 Parts Manual for SERIES 20 IT IS THE POLICY OF BRIGGS & STRATTON CORP. TO IMPROVE ITS PRODUCTS WHENEVER IT IS POSSIBLE AND PRACTICAL TO DO SO. WE RESERVE THE RIGHT TO MAKE CHANGES OR ADD IMPROVEMENTS AT ANY TIME WITHOUT INCURRING ANY OBLIGATION TO MAKE SUCH CHANGES ON PRODUCTS MANUFACTURED Briggs & Stratton Yard Power Products Group 535 Macon Road McDonough, GA, U.S.A Copyright 2012 Briggs & Stratton Corporation Milwaukee, WI USA. All Rights Reserved Revision: H 1/5/2012

Reproduction. Not for 21" STEEL DECK EUROPEAN WALK BEHIND MOWERS SERIES 19 & 20. Parts Manual for

Reproduction. Not for 21 STEEL DECK EUROPEAN WALK BEHIND MOWERS SERIES 19 & 20. Parts Manual for Parts Manual for 21" STEEL DECK EUROPEAN WALK BEHIND MOWERS SERIES 19 & 20 Model No. Description 7800041 EP217019BV 7800250 EP2187519BV 7800686 EP2187520 7800731 EP2187520 7800445 EP2187520BV 7800039 ERP2167519BV

More information

Parts Manual for 21" STEEL DECK WALK BEHIND MOWERS SERIES 18 MODELS

Parts Manual for 21 STEEL DECK WALK BEHIND MOWERS SERIES 18 MODELS Parts Manual for 21" STEEL DECK WALK BEHIND MOWERS SERIES 18 PUSH MODELS 216518B PROPELLED MODELS EP217018BV ERP217018BV P216018KWV P216518B P217018BV P217018BVE RP216018KWV RP217018BV RP217018BVE McDonough,

More information

21" STEEL DECK WALK BEHIND MOWERS SERIES 17

21 STEEL DECK WALK BEHIND MOWERS SERIES 17 Parts Manual for 21" STEEL DECK WALK BEHIND MOWERS SERIES 17 PUSH MODELS 216517B 2167517BV R215517HC R2167517BV PROPELLED MODELS P215517HC P216517B P2167517BV P2167517BVE P217017BV P217017BVE RP215517HC

More information

21" STEEL DECK WALK BEHIND MOWER "MR" SERIES 17

21 STEEL DECK WALK BEHIND MOWER MR SERIES 17 Parts Manual for "MR" SERIES 17 PUSH MODELS MR216017B MR216017BV MRP216517B WMR216017B WMR216017BV WMR216517B PROPELLED MODELS MRP216017B MRP216017BV MRP216517B WMRP216017B WMRP216517B EMRP216017B EMRP216517B

More information

Reproduction. Not for 22" SELF-PROPELLED ELECTRIC START MOWER NXT SERIES. Parts Manual for

Reproduction. Not for 22 SELF-PROPELLED ELECTRIC START MOWER NXT SERIES. Parts Manual for Parts Manual for 22" SELF-PROPELLED ELECTRIC START MOWER NXT SERIES Model No. Description 7800722 ENXT22875E 7800580 NXT22875E 7800752 NXT22875EE 7800696 NXT22875EFC 7800782 NXT22875EEFC Briggs & Stratton

More information

EUROPEAN REAR ENGINE RIDER SERIES 20

EUROPEAN REAR ENGINE RIDER SERIES 20 Parts Manual for EUROPEAN REAR ENGINE RIDER SERIES 20 MODEL E281320BE E331520KVE McDonough, GA, 30253 U.S.A. Briggs & Startton Yard Power Products Group Copyright 2006 Briggs & Startton Corporation Milwaukee,

More information

RZT TWIN STICK HYDRO DRIVE 250 Z 44" & 50" SERIES 0

RZT TWIN STICK HYDRO DRIVE 250 Z 44 & 50 SERIES 0 Parts Manual for RZT TWIN STICK HYDRO DRIVE 250 Z 44" & 50" SERIES 0 MODEL ERZT185440BVE RZT22500BVE2 McDonough, GA, 30253 U.S.A. COPYRIGHT 2006 SNAPPER PRODUCTS, INC. ALL RIGHTS RESERVED. Revision 1,

More information

Reproduction. Not for 21" STEEL DECK SELF PROPELLED RWD ELECTRIC START WALK BEHIND MOWER. Parts Manual for SP105

Reproduction. Not for 21 STEEL DECK SELF PROPELLED RWD ELECTRIC START WALK BEHIND MOWER. Parts Manual for SP105 Parts Manual for 21" STEEL DECK SELF PROPELLED RWD ELECTRIC START WALK BEHIND MOWER Model No. Description 1696628-00 SP105 Briggs & Stratton Yard Power Products Group 535 Macon Road McDonough, GA, 30253

More information

Reproduction. Not for PARTS LIST

Reproduction. Not for PARTS LIST PARTS LIST Models Mfg. No. Description 7800201 MD2250, 22" Walk Behind (2008) 7800202 MD2255, 22" Walk Behind (2008) 7800203 M2265HW, 22" Walk Behind (2008) 7800204 MP2265, 22" Walk Behind (2008) 7800205

More information

SCRAMBLER 33" & 38" HYDRO DRIVE YZ SERIES 5 & 6

SCRAMBLER 33 & 38 HYDRO DRIVE YZ SERIES 5 & 6 Parts Manual for SERIES 5 & 6 MODEL YZ16335BVE YZ16385BVE YZ18336BVE YZ18386BVE McDonough, GA, 30253 U.S.A. COPYRIGHT 2005 SNAPPER PRODUCTS, INC. ALL RIGHTS RESERVED. Revision 3, 7/26/2005 Table Of Contents

More information

20" STEEL DECK LIGHT WEIGHT (Standard & OPP) WALK BEHIND MOWERS SERIES 0

20 STEEL DECK LIGHT WEIGHT (Standard & OPP) WALK BEHIND MOWERS SERIES 0 Parts Manual for (Standard & OPP) WALK BEHIND MOWERS SERIES 0 MODEL D20380 EDLW400R2 ELW400 R20400 McDonough, GA, 30253 U.S.A. COPYRIGHT 2005 SNAPPER PRODUCTS, INC. ALL RIGHTS RESERVED. Revision 1, 9/22/2005

More information

PIÈCES DÉTACHÉES SNM6X (ESPV21) Tondeuse à conducteur marchant

PIÈCES DÉTACHÉES SNM6X (ESPV21) Tondeuse à conducteur marchant PIÈCES DÉTACHÉES Tondeuse à conducteur marchant SNM6X (ESPV21) Yvan Béal - 21, av. de l Agriculture - B.P. 16 Z.I. du Brézet - 63014 Clermont-Ferrand Cedex 2 Tél : 04 73 91 93 51 - Télécopie : 04 73 90

More information

Parts Manual for PRO GEAR EXPRESS MID-SIZE WALK BEHIND MOWERS SERIES 0 & 1 POWER UNIT MODELS MOWER MODELS SPE140KW SPE151KW SPEL150KH

Parts Manual for PRO GEAR EXPRESS MID-SIZE WALK BEHIND MOWERS SERIES 0 & 1 POWER UNIT MODELS MOWER MODELS SPE140KW SPE151KW SPEL150KH Parts Manual for MID-SIZE WALK BEHIND MOWERS SERIES 0 & 1 POWER UNIT MODELS SPE1250KW SPE131KW SPE140KW SPE150KH SPE151KW SPEL150KH MOWER MODELS SPE360 SPE361 SPE481 McDonough, GA, 30253 U.S.A. COPYRIGHT

More information

Reproduction. Not for HYDRO DRIVE 46" 22 HP ZTR 360Z SERIES. Parts Manual for ZT2246

Reproduction. Not for HYDRO DRIVE 46 22 HP ZTR 360Z SERIES. Parts Manual for ZT2246 Parts Manual for HYDRO DRIVE 46" 22 HP ZTR 360Z SERIES Model No. Description 2691316-00 ZT2246 Briggs & Stratton Yard Power Products Group 3515 N. 124 Street / PO Box 702 Wauwatosa, WI 53222 U.S.A. 800-935-2967

More information

REAR ENGINE RIDER SERIES 16 & 18

REAR ENGINE RIDER SERIES 16 & 18 Parts Manual for REAR ENGINE RIDER SERIES 16 & 18 MODELS 20816B N20816B 20816BE N20816BE 281016BE 2818BE N281016BE 301016BE 301216BE 3018BE 3316BVE 3318BVE 3316KVE 33118KVE IT IS THE POLICY OF SNAPPER

More information

LARGE FRAME REAR TINE TILLERS SERIES 2

LARGE FRAME REAR TINE TILLERS SERIES 2 Parts Manual for LARGE FRAME REAR TINE TILLERS SERIES 2 MODEL R5002B R5002R R8002B R8002BE RT5 RT5X RT8 RT8S McDonough, GA, 30253 U.S.A. COPYRIGHT 2006 SNAPPER PRODUCTS, INC. ALL RIGHTS RESERVED. Revision

More information

Parts Manual for (L.E.) SINGLE STAGE SNOW THROWER SERIES 0 MODELS LE3170R LE3170E LE30R LE30E ELE30R 30M (1694382) 30E (1694383) IT IS THE POLICY OF SNAPPER TO IMPROVE ITS PRODUCTS WHENEVER IT IS POSSIBLE

More information

FIELD & BRUSH MOWER SERIES 0

FIELD & BRUSH MOWER SERIES 0 Parts Manual for SERIES 0 MODEL FB13250BS FB13250BV FB15250KW McDonough, GA, 30253 U.S.A. COPYRIGHT 2005 SNAPPER PRODUCTS, INC. ALL RIGHTS RESERVED. Revision 1, 8/30/2005 Table Of Contents PAGE GROUP

More information

BTPD Parts Manual. Reproduction. Not for. Manual Part No Revision -

BTPD Parts Manual. Reproduction. Not for. Manual Part No Revision - 7800661 - BTPD22625 Parts Manual Revision - Manual Part No. 7104319 Rev. Date: 3/17/2010 Table Of Contents PRODUCT COMPONENTS PAGES Handles & Controls... 4 Engine Group... 6 Transmission & Wheel Group...

More information

ZERO TURN HYDRO DRIVE 20 & 24 HP 42" & 50" 150Z SERIES

ZERO TURN HYDRO DRIVE 20 & 24 HP 42 & 50 150Z SERIES Parts Manual for ZERO TURN HYDRO DRIVE 20 & 24 HP 42" & 50" 150Z SERIES MODEL ZT2042150ZBVE (2690645) ZT2450150ZBVE (2690647) McDonough, GA, 30253 U.S.A. Briggs & Startton Yard Power Products Group Copyright

More information

FIELD & BRUSH MOWER SERIES 0

FIELD & BRUSH MOWER SERIES 0 Parts Manual for SERIES 0 MODEL FB13250BS (7085922) GM2513BS (3070980) GM2513H (3070101) GM2513H (7085924) GM2515KAW (3070103) GM2515KAW (7085923) GM2516BVG (3800017) COPYRIGHT 2009 GIANT-VAC ALL RIGHTS

More information

PIÈCES DÉTACHÉES ELT125D33 1KV. Tondeuse autoportée

PIÈCES DÉTACHÉES ELT125D33 1KV. Tondeuse autoportée PIÈCES DÉTACHÉES Tondeuse autoportée ELT15D33 1KV Yvan Béal - 1, av. de l Agriculture - B.P. 16 Z.I. du Brézet - 63014 Clermont-Ferrand Cedex Tél : 04 73 91 93 51 - Télécopie : 04 73 90 3 11 www.yvanbeal.fr

More information

Reproduction. Not for. Parts Manual

Reproduction. Not for. Parts Manual Parts Manual Models Mfg. No. Description 7800885 BTXPV226750HW, 22" 6.75GT Brute Steel Deck Self- Propelled Walk Behind Mower (2012) Manual Part No. 1754554 Revision A Rev. Date: 2/29/2012 Table Of Contents

More information

BTXPV22700E

BTXPV22700E Parts Manual Revision - Manual Part No. 7104243 Rev. Date: 12/16/2009 Table Of Contents PRODUCT COMPONENTS PAGES Handles & Controls Group... 4 Engine Group... 6 Transmission & Grass Bag... 8 Front & Rear

More information

SINGLE STAGE SNOW THROWER SERIES 0 MODELS SX5200R SX5200E

SINGLE STAGE SNOW THROWER SERIES 0 MODELS SX5200R SX5200E Parts Manual for SINGLE STAGE SNOW THROWER SERIES 0 MODELS SX00R SX00E IT IS THE POLICY OF SNAPPER TO IMPROVE ITS PRODUCTS WHENEVER IT IS POSSIBLE AND PRACTICAL TO DO SO. WE RESERVE THE RIGHT TO MAKE CHANGES

More information

Illustrated Parts Manual

Illustrated Parts Manual Illustrated Parts Manual Transmatic Lawn Tractor MODELS 70, 770 7, 77 7, 77 7, 77 MTD LLC, P.O. BOX CLEVELAND, OHIO -7 PRINTED IN U.S.A. FORM 7-0 (//00) Models 70 & 770 A 7 0 8 0 8 7 8 A 0 Models 70 &

More information

BTP2265HW. Parts Manual. Manual Part No Revision 03 Rev. Date 05/2008 TP WM-J

BTP2265HW. Parts Manual. Manual Part No Revision 03 Rev. Date 05/2008 TP WM-J 7800267 - BTP2265HW Parts Manual Manual Part No.7006264 Revision 03 Rev. Date 05/2008 Table Of Contents PRODUCT COMPONENTS PAGES Handle & Bag Group... 4 Engine, Blade & Deck Group... 6 Wheels & Covers

More information

Reproduction. Not for PARTS MANUAL. Models

Reproduction. Not for PARTS MANUAL. Models PARTS MANUAL Models Mfg. No. Description 881029 MXMH625, 6.25TP 19" High Wheel Self-Propelled Mulching Mower, CE (2010) 881153 MXMH650E, 19" High Wheel Self-Propelled Mulching Mower, CE (2010) 881154 MXMH850E,

More information

365L (2001) Page 1 of 36 54" Deck Assembly

365L (2001) Page 1 of 36 54 Deck Assembly 365L (2001) Page 1 of 36 54" Deck Assembly 365L (2001) Page 2 of 36 54" Deck Assembly 1 720-0241 1 S Wing Nut Knob 2 703-2817 1 Belt Cover LH 3 703-2816 1 Belt Cover RH 4 747-3306 1 Idler Spring Mounting

More information

MID MOUNT Z-RIDER ZERO TURNING HYDRO DRIVE NZMJ SERIES 1 & 2

MID MOUNT Z-RIDER ZERO TURNING HYDRO DRIVE NZMJ SERIES 1 & 2 Parts Manual for ZERO TURNING HYDRO DRIVE NZMJ SERIES 1 & 2 MODEL NZMJ23521KH NZMJ23522KH NZMJ25611KH NZMJ25612KH McDonough, GA, 30253 U.S.A. COPYRIGHT 2005 SNAPPER PRODUCTS, INC. ALL RIGHTS RESERVED.

More information

ILLUSTRATED PARTS MANUAL

ILLUSTRATED PARTS MANUAL ILLUSTRATED PARTS MANUAL Transmatic Lawn Tractor Models 760-779 IMPORTANT READ SAFETY RULES AND INSTRUCTIONS CAREFULLY BEFORE OPERATION Warning: This unit is equipped with an internal combustion engine

More information

RZ3016. Parts Manual. Zero Turn Mower /

RZ3016. Parts Manual. Zero Turn Mower / Parts Manual RZ30 Zero Turn Mower / 966612302-04 Please read the operator manual carefully and make sure you understand the instructions before using the machine. When you need spare parts or support in

More information

SECTION 12: ILLUSTRATED PARTS LIST

SECTION 12: ILLUSTRATED PARTS LIST SECTION : ILLUSTRTED S LIST (for choke) (for throttle) 0 0-0 Screw, #- x.0 0-0 Screw, /- x.0 0-0 Screw, /- x.0 0- Screw, #0- x. 0- Socket Cap Screw, /- x. 0- Self-tapping Screw, /- x. -00 Flange Lock Nut,

More information

MID-MOUNT ZERO TURNING HYDRO DRIVE SERIES 0 & 1

MID-MOUNT ZERO TURNING HYDRO DRIVE SERIES 0 & 1 Parts Manual for MID-MOUNT ZERO TURNING HYDRO DRIVE SERIES 0 & 1 MODEL CZT19480KWV CZT19481KWV HZT21480BV HZT21481BV McDonough, GA, 30253 U.S.A. Briggs & Startton Yard Power Products Group Copyright 2007

More information

Parts Manual SERIES CVT Lawn Tractor. Model LT1040 CUB CADET LLC, P.O. BOX CLEVELAND, OHIO PRINTED IN U.S.A.

Parts Manual SERIES CVT Lawn Tractor. Model LT1040 CUB CADET LLC, P.O. BOX CLEVELAND, OHIO PRINTED IN U.S.A. Parts Manual CVT Lawn Tractor SERIES 000 Model LT00 PRINTED IN U.S.A. CUB CADET LLC, P.O. BOX CLEVELAND, OHIO -00 FORM -00C.fm (//00) SERIES 000 CVT LAWN TRACTORS TABLE OF CONTENTS DESCRIPTION PAGE Axle,

More information

Champion Series Zero-Turn Riders & Mower Decks

Champion Series Zero-Turn Riders & Mower Decks Parts Manual Champion Series Zero-Turn Riders & Mower Decks HP Tractors Mfg. No. Description Champion, HP Zero-Turn Rider Champion, HP Zero-Turn Rider (CE) 0HP Tractors Mfg. No. Description Champion, 0HP

More information

Illustrated Parts Manual

Illustrated Parts Manual Illustrated Parts Manual Hydrostatic Lawn Tractor MODELS 70 7 7 7 MTD LLC, P.O. BOX CLEVELAND, OHIO -7 PRINTED IN U.S.A. FORM 7-0.fm (//00) Model 70 A 7 0 8 0 8 7 8 A 0 7 Model 70 REF. PART DESCRIPTION

More information

Parts Manual PZ Please read the operator manual carefully and make sure you understand the instructions before using the machine.

Parts Manual PZ Please read the operator manual carefully and make sure you understand the instructions before using the machine. Parts Manual PZ 60 967 045601-00 Please read the operator manual carefully and make sure you understand the instructions before using the machine. When you need spare parts or support in service questions,

More information

Walk-Behind Lawn Mowers

Walk-Behind Lawn Mowers Walk-Behind Lawn Mowers Parts Manual Models 171 LM21 16 LM21S 17 LM21SW 04502100 / Printed in USA THE MANUAL Before you operate your unit, carefully and completely read manuals supplied with the unit.

More information

Models 820 and 840 2

Models 820 and 840 2 Models 820 and 840 2 Models 820 and 840 1 783-0250 Hood 2 738-0952 Shld. Bolt.375" Dia. x.5" 3 736-0175 Spr. Washer.265" I.D. x.562" OD 4 710-0751 Hex Bolt 1/4-20 x.62" * 6 7-0271 Hex Sems Nut 1/4-20 Thd.

More information

Parts List. Model Revision 00 TP LT-R

Parts List. Model Revision 00 TP LT-R Parts List Model 7800276 Revision 00 Rev. Date 03/2008 Table Of Contents PRODUCT COMPONENTS PAGES Steering... 4 Engine Mount... 6 Motion Drive... 8 Electrical System... 12 Chassis & Hood... 14 Decals...

More information

Please read the operator manual carefully and make sure you understand the instructions before using the machine.

Please read the operator manual carefully and make sure you understand the instructions before using the machine. 967327801-00 Parts Zero Manual Turn Mower Please read the operator manual carefully and make sure you understand the instructions before using the machine. When you need spare parts or support in service

More information

MID-MOUNT Z-RIDER ZERO TURNING HYDRO DRIVE NZM SERIES 3

MID-MOUNT Z-RIDER ZERO TURNING HYDRO DRIVE NZM SERIES 3 Parts Manual for MID-MOUNT Z-RIDER ZERO TURNING HYDRO DRIVE NZM SERIES 3 MODEL NZM19483KWV NZM21523KWV NZM25523KWV NZM25613KWV NZM27613KH McDonough, GA, 30253 U.S.A. COPYRIGHT 2006 SNAPPER PRODUCTS, INC.

More information

Hydrostatic Zero-Turn Commercial Riding Mower

Hydrostatic Zero-Turn Commercial Riding Mower Hydrostatic Zero-Turn Commercial Riding Mower Professional Turf Equipment 0" Fabricated Deck ILLUSTRATED PARTS LIST TABLE OF CONTENTS Frame Assembly.................................. 3 0" Fabricated Cutter

More information

Walk-Behind Lawn Mowers

Walk-Behind Lawn Mowers Walk-Behind Lawn Mowers Parts Manual Models 0 - P - SP - DSP 3 - DESP - P CARB 5 - SP CARB 000C /0 Printed in USA THE MANUAL Before you operate your unit, carefully and completely read manuals supplied

More information

1 MTD Dash Panel Support Brkt. 2 MTD Dash Panel 3 MTD Hex Bolt 5/16-18 x.75" Lg.* 4 MTD Bulb 5 MTD Hex AB-Tap

1 MTD Dash Panel Support Brkt. 2 MTD Dash Panel 3 MTD Hex Bolt 5/16-18 x.75 Lg.* 4 MTD Bulb 5 MTD Hex AB-Tap 1 MTD 16655 Dash Panel Support Brkt. 2 MTD 16656 Dash Panel 3 MTD 710-0118 Hex Bolt 5/16-18 x.75" Lg.* 4 MTD 725-0963 Bulb 5 MTD 710-0776 Hex AB-Tap Scr. 1/4 x.62" 6 MTD 725-1058 Socket 7 MTD 712-0267

More information

Parts Manual for the Wright Z

Parts Manual for the Wright Z Parts Manual for the Wright Z Serial numbers 40581 & Higher Check www.wrightmfg.com for the latest revision Rev 6/2010 Shown with OPTIONAL Grass Collection System 2010 Wright Manufacturing Inc., All Rights

More information

Walk-Behind Lawn Mowers

Walk-Behind Lawn Mowers Walk-Behind Lawn Mowers Parts Manual Models 160 - LM21 182 - LM21 18 - LM21S 184 - LM21SW 04056800 6/10 Printed in USA THE MANUAL Before you operate your unit, carefully and completely read manuals supplied

More information

22in Recycler. Lawnmower. Parts Catalog. Form Number Model No and up. Model No and up.

22in Recycler. Lawnmower. Parts Catalog. Form Number Model No and up. Model No and up. Form Number 3350-222 22in Recycler Lawnmower Model No. 20014-230000001 and up. Model No. 20018-230000001 and up. Parts Catalog Ordering Replacement Parts To order replacement parts, please supply: the

More information

312000x98A Lawn Tractor (2002) Page 1 of 19 Chassis & Hood

312000x98A Lawn Tractor (2002) Page 1 of 19 Chassis & Hood 312000x98A Lawn Tractor (2002) Page 1 of 19 Chassis & Hood 312000x98A Lawn Tractor (2002) Page 2 of 19 Chassis & Hood 1 690566 Seat 2 028X23 Cap, Push On 3 094057 Spring 4 26X229 Screw 5 1001054 Bolt,

More information

Parts Manual. RZT SERIES TRACTOR Model Number RZT 42 w/42" Mower Deck. CUB CADET LLC P.O. BOX CLEVELAND, OHIO [www.cubcadet.

Parts Manual. RZT SERIES TRACTOR Model Number RZT 42 w/42 Mower Deck. CUB CADET LLC P.O. BOX CLEVELAND, OHIO [www.cubcadet. Parts Manual RZT SERIES TRACTOR Model Number RZT w/" Mower Deck CUB CADET LLC P.O. BOX CLEVELAND, OHIO -00 [www.cubcadet.com] PRINTED IN U.S.A. FORM NO. -0D (/0) -- MODEL RZT TABLE OF CONTENTS DESCRIPTION

More information

Parts List Wright Stander Rapid-Hite Mower (For Serial Numbers and Higher Until Superseded)

Parts List Wright Stander Rapid-Hite Mower (For Serial Numbers and Higher Until Superseded) Parts List Wright Stander Rapid-Hite Mower (For Serial Numbers 33615 and Higher Until Superseded) Replace with newer revisions as they become available 2007 Wright Manufacturing, Inc. All rights reserved

More information

Hydrostatic Zero-Turn Commercial Riding Mower

Hydrostatic Zero-Turn Commercial Riding Mower Hydrostatic Zero-Turn Commercial Riding Mower Professional Turf Equipment 54" Fabricated Deck ILLUSTRATED PARTS LIST TABLE OF CONTENTS Frame Assembly.................................. 3 54" Fabricated

More information

Parts Manual Zero Turn Mower / Z 248F

Parts Manual Zero Turn Mower / Z 248F Parts Manual Zero Turn Mower / Z 248F 967262501-00 Please read the operator manual carefully and make sure you understand the instructions before using the machine. When you need spare parts or support

More information

Parts Manual. Reproduction. Not for. Manual Part No Revision 00 Rev. Date 10/2008 TP ST-J

Parts Manual. Reproduction. Not for. Manual Part No Revision 00 Rev. Date 10/2008 TP ST-J 1695575 Parts Manual Manual Part No.1737373 Revision 00 Rev. Date 10/2008 Table Of Contents PRODUCT COMPONENTS PAGES Engine and Frame Group - Steerable... 4 Traction Drive Group... 6 Auger Housing...

More information

R190 Lawn Boss 21 (1989) Page 1 of 8 Body Assembly

R190 Lawn Boss 21 (1989) Page 1 of 8 Body Assembly 129-476R190 Lawn Boss 21 (1989) Page 1 of 8 Body Assembly 129-476R190 Lawn Boss 21 (1989) Page 2 of 8 Body Assembly 1 731-0609 1 Control Handle Ass'y. 3 710-0796 1 /P Truss Mach. B-Tap Scr. #12 x 1.5"

More information

REPAIR PARTS SNOW THROWER - - MODEL NO. PP8527ES ( ) AUGER HOUSING / IMPELLER ASSEMBLY 48

REPAIR PARTS SNOW THROWER - - MODEL NO. PP8527ES ( ) AUGER HOUSING / IMPELLER ASSEMBLY 48 REPAIR PARTS SNOW THROWER - - MODEL NO. PPES (990000) AUGER HOUSING / IMPELLER ASSEMBLY 9 9 0 9 0 9 9 9 0 0 9 9 9 0 0 0 REPAIR PARTS SNOW THROWER - - MODEL NO. PPES (990000) AUGER HOUSING / IMPELLER ASSEMBLY

More information

PARTS CATALOG ODYSSEY INCLUDES MOWER

PARTS CATALOG ODYSSEY INCLUDES MOWER PARTS CATALOG 8-3350 ODYSSEY INCLUDES MOWER INDEX PAINT ENGINES GENERAL INFO PRODUCT IDENTIFICATION NUMBERS (P.I.N.) OR SERIAL NUMBERS (S/N) ENGINE MODEL, SERIAL AND SPECIFICATION NUMBERS TRACTOR MODEL

More information

Parts Manual. Manual Part No Revision A Rev. Date: 1/14/2010

Parts Manual. Manual Part No Revision A Rev. Date: 1/14/2010 1695725 Parts Manual Manual Part No. 1739533 Revision A Rev. Date: 1/14/2010 Table Of Contents PRODUCT COMPONENTS PAGES Handles and Controls Group... 4 Engine & Frame Group... 8 Auger Drive Group... 10

More information

Mulching and Finishing Mowers MP and FP

Mulching and Finishing Mowers MP and FP Mulching and Finishing Mowers MP and FP Parts Manual Locke Turf 0 Highway E, Opp, Alabama, () -00 Transport Wheel, Tire & Spindle MP and FP ALPHABETICAL INDEX CONTENTS PAGE 00 Hydraulic Cylinder (Rear)

More information

Reproduction. Not for. 285Z Series Zero-Turn Riders & Mower Decks. Parts Manual. 26HP Product. 27HP Product

Reproduction. Not for. 285Z Series Zero-Turn Riders & Mower Decks. Parts Manual. 26HP Product. 27HP Product Parts Manual 26HP Product 285Z Series Zero-Turn Riders & Mower Decks Mfg. No. Description 7800633 ZT26520, 26HP B&S Rider w/52" Mower 7800817 MRZT26520, 26HP B&S Rider w/52" Mower 27HP Product Not for

More information

Models E640F, E660F, E6C0F & E660G

Models E640F, E660F, E6C0F & E660G Models E0F, E0F, EC0F & E0G 0 0 0 0 0-0 Lock Jam Nut /- -0 Flat Idler -B Auger Idler Arm 0-0A Hex Cap Screw /- x.0-0 Shoulder Screw -0 Flat Washer,. x. x.0-0 Extension Spring -0 Hex Nut /- -00 Hex Nut

More information

HUSQVARNA 12.5 HP LAWN RIDER MODEL NO. LT125 (HE12536B)

HUSQVARNA 12.5 HP LAWN RIDER MODEL NO. LT125 (HE12536B) ILLUSTRATED PARTS BREAKDOWN HUSQVARNA. HP LAWN RIDER MODEL NO. LT (HEB) 00-0.0. JH Printed in the U.S.A. TRACTOR - - MODEL NO. LT (HEB), PRODUCT NO. 00-0 HOOD 7 7 00 Bracket Asm., Pivot Hood RH 7 000 Bracket

More information

136R616G190 Lawn Tractor FST-16 (1996) Page 1 of 27 42" Mowing Deck

136R616G190 Lawn Tractor FST-16 (1996) Page 1 of 27 42 Mowing Deck 136R616G190 Lawn Tractor FST-16 (1996) Page 1 of 27 42" Mowing Deck 136R616G190 Lawn Tractor FST-16 (1996) Page 2 of 27 42" Mowing Deck 3 97600A 1 S 42" Deck Ass'y. Code: N notates a new part (not previously

More information

Illustrated Parts Manual

Illustrated Parts Manual Illustrated Parts Manual 00 Series Snow Thrower Two Stage MTD LLC, P.O. BOX 331 CLEVELAND, OHIO 13-001 Printed In USA Form No. -033 (August 2, 200) Auger & Auger Housing 5 1 1 13 3 25 23 1 15 53 1 2 22

More information

Parts Manual MZ5225 /

Parts Manual MZ5225 / Gasoline containing up to 10% ethanol (E10) is acceptable for use in this machine. The use of any gasoline exceeding 10% ethanol (E10) will void the product warranty. Parts Manual MZ5225 / 966690502 Please

More information

PARTS LIST 16.5HP Models Mfg. No. Description Manual Part No.

PARTS LIST 16.5HP Models Mfg. No. Description Manual Part No. PARTS LIST 16.5HP Models Mfg. No. Description 2690927 EMT16538RD, 16.5HP 38" Murray Rear Discharge Lawn Tractor (2011) 2690934 EMT16538RDF, 16.5HP 38" Murray Rear Discharge Lawn Tractor, FR (2011) Manual

More information

CHIPPER/SHREDDER SERIES

CHIPPER/SHREDDER SERIES Parts Manual CHIPPER/SHREDDER SERIES SIMPLICITY MODELS Mfg. No. Description 1692201 2/10, 2C Chipper/Shredder (Electric Motor) 1692202 3/10 Chipper/Shredder (Electric Motor) 1692203 5C Chipper/Shredder

More information

Mid-Engine Rider. Parts Manual Model Revision 00 TP LT-L

Mid-Engine Rider. Parts Manual Model Revision 00 TP LT-L Mid-Engine Rider Parts Manual Model 7800337 1741802 Revision 00 Rev. Date 05/2008 Table Of Contents PRODUCT COMPONENTS PAGES Steering... 4 Motion Drive... 6 Electrical System... 10 Chassis & Hood... 12

More information

Item No. Part Number Description Qty

Item No. Part Number Description Qty 36 Frame Assembly 1 336-001 Hood 36" 1 2 100-009 Saucer Nut 4 3 300-001 Rear Deck Weldment 1 4 200-006 Nylon Nut M10 GB889-86 9 5 200-003 Hexagon Bolt M10*25 GB5783-86 12 6 100-007 Chute Deflector 1 7

More information

Parts List for all Sentar Sport models For Sentar Sport serial #33615 and higher until superseded

Parts List for all Sentar Sport models For Sentar Sport serial #33615 and higher until superseded Parts List for all Sentar Sport models For Sentar Sport serial #33615 and higher until superseded WRIGHT MANUFACTURING, INC. - 4600X WEDGEWOOD BLVD - FREDERICK, MD 21703 Revised 01/2007 36" CUTTER DECK

More information

REPAIR PARTS SNOW THROWER - MODEL NUMBER P10530ESA AUGER HOUSING / IMPELLER ASSEMBLY

REPAIR PARTS SNOW THROWER - MODEL NUMBER P10530ESA AUGER HOUSING / IMPELLER ASSEMBLY SNOW THROWER - MODEL NUMBER P00ESA AUGER HOUSING / IMPELLER ASSEMBLY 9 9 0 9 0 9 9 0 0 9 9 9 0 9 0 0 SNOW THROWER - MODEL NUMBER P00ESA AUGER HOUSING / IMPELLER ASSEMBLY Bag, Weight Bracket, Weight Bag

More information

54ZB. 54 BEAST Zero Turn Riding Mower. 22hp EH65V Robin Subaru

54ZB. 54 BEAST Zero Turn Riding Mower. 22hp EH65V Robin Subaru 54ZB 54 BEAST Zero Turn Riding Mower 22hp EH65V Robin Subaru 54ZB Deck Parts Diagram Key Item # Gxi Part Number Description 1 SP11-000062 Belt guard, 54ZB, set of 2 with rubber T-handle receivers 2 SP12-000229

More information

MODEL NUMBER 14527SB-LS PRODUCT NUMBER MFG. ID. NUMBER

MODEL NUMBER 14527SB-LS PRODUCT NUMBER MFG. ID. NUMBER ILLUSTRATED S LIST MODEL NUMBER SB-LS PRODUCT NUMBER 9 9 00-9 MFG. ID. NUMBER 9900900 009-0 -90 Rev. 0.09.09 SR AUGER HOUSING / IMPELLER ASSEMBLY SNOW THROWER - MODEL SB-LS (9900900), PRODUCT 9 9 00-9

More information

Parts List for Sentar (For Serial Numbers Prior to 19729)

Parts List for Sentar (For Serial Numbers Prior to 19729) Parts List for Sentar (For Serial Numbers Prior to 19729) Replace with newer revisions as they become available 2006 Wright Manufacturing, Inc. All rights reserved Updated 08/2006 52", 61" CUTTER DECKS

More information

REPAIR PARTS SNOW THROWER - MODEL NUMBER P8527ESA AUGER HOUSING / IMPELLER ASSEMBLY

REPAIR PARTS SNOW THROWER - MODEL NUMBER P8527ESA AUGER HOUSING / IMPELLER ASSEMBLY For Parts Call K&T 0--9 or 0--9 SNOW THROWER - MODEL NUMBER PESA AUGER HOUSING / IMPELLER ASSEMBLY 9 9 0 9 0 9 9 0 0 9 9 9 0 9 0 0 For Parts Call K&T 0--9 or 0--9 SNOW THROWER - MODEL NUMBER PESA AUGER

More information

DH 210 Lawn Tractor. Model No Serial No and Up * * A. Register at Original Instructions (EN)

DH 210 Lawn Tractor. Model No Serial No and Up * * A. Register at  Original Instructions (EN) Form No. 3404-439 Rev A DH 210 Lawn Tractor Model No. 74585 Serial No. 313000001 and Up Register at www.toro.com. Original Instructions (EN) *3404-439* A Ordering Replacement Parts To order replacement

More information

I Illustrated Parts List CRT B. Tiller. Repair Parts Manual

I Illustrated Parts List CRT B. Tiller. Repair Parts Manual Illustrated Parts List 15-12 I502012 CRT 1 54001152B Repair Parts Manual Tiller HANDLE ASSEMBLY 1 711100 Screw, Pan Hd. #10-24 UNC 2 53212656 Panel, Control 3 532104164 Tie, Cable 4 53212477 Grip, Handle

More information

74901, Z Master G3 Riding Mower, with 48in TURBO FORCE Side Discharge Mower, 2011 (SN ) : BRAKE HANDLE ASSEMBLY NO.

74901, Z Master G3 Riding Mower, with 48in TURBO FORCE Side Discharge Mower, 2011 (SN ) : BRAKE HANDLE ASSEMBLY NO. 74901, Z Master G3 Riding Mower, with 48in TURBO FORCE Side Discharge Mower, 2011 (SN 311000001-311999999) : BRAKE HANDLE ASSEMBLY NO. 1 Page 1 of 52 74901, Z Master G3 Riding Mower, with 48in TURBO FORCE

More information

JOHN DEERE WORLDWIDE COMMERCIAL & CONSUMER EQUIPMENT DIVISION

JOHN DEERE WORLDWIDE COMMERCIAL & CONSUMER EQUIPMENT DIVISION JOHN DEERE WORLDWIDE COMMERCIAL & CONSUMER EQUIPMENT DIVISION Dual Stage Snowthrower 1130SE PARTS IPL1735373 MANUAL North American Edition Litho in USA Table Of Contents PRODUCT COMPONENTS PAGES Engine

More information

REPAIR PARTS AUGER HOUSING / IMPELLER ASSEMBLY SNOW THROWER - MODEL NO. 8527SBE ( ), PRODUCT NO

REPAIR PARTS AUGER HOUSING / IMPELLER ASSEMBLY SNOW THROWER - MODEL NO. 8527SBE ( ), PRODUCT NO AUGER HOUSING / IMPELLER ASSEMBLY SNOW THROWER - MODEL NO. SBE (9900000), PRODUCT NO. 9 9 00-0 0 9 0 9 0 9 0 9 0 9 9 9 0 9 9 0 0 0 AUGER HOUSING / IMPELLER ASSEMBLY SNOW THROWER - MODEL NO. SBE (9900000),

More information

PARTS MANUAL. Time Saver Wide Cut Mower. I N E CUB G E N U

PARTS MANUAL. Time Saver Wide Cut Mower. I N E CUB  G E N U PARTS MANUAL Time Saver Wide Cut Mower G E N U FAC TORY I N E PARTS 1-800-965-4CUB www.cubcadet.com FORM NO. 69-03049 PRINTED IN U.S.A. CUB CADET LLC, P.O. BOX 361131 CLEVELAND, OHIO 44136-0019 1/29/200

More information

Parts List for The 36 & 42 Wright Stander Mower (For Serial Numbers and Higher Until Superseded)

Parts List for The 36 & 42 Wright Stander Mower (For Serial Numbers and Higher Until Superseded) Parts List for The & Wright Stander Mower (For Serial Numbers 00 and Higher Until Superseded) Replace with newer revisions as they become available 00 Wright Manufacturing, Inc. All rights reserved Revised:

More information

ERDS17550E. Tondeuse à conducteur marchant Pièces détachées Avertissement!

ERDS17550E. Tondeuse à conducteur marchant Pièces détachées Avertissement! 03-001398-150323 Tondeuse à conducteur marchant Pièces détachées ERDS17550E Avertissement! Lire et comprendre le présent manuel dans son intégralité avant d utiliser cette machine ou de procéder à son

More information

Craftsman Snow Thrower Model PARTS LIST

Craftsman Snow Thrower Model PARTS LIST Craftsman Snow Thrower Model 24.881900 PARTS LIST 11 13 3 2 24 9 1 18 4 2 1 20 23 1 14 1 9 2 4 4 4 3 28 8 3 4 3 39 0 3 43 38 2 48 2 42 1 41 40 49 4 44 31 4 31 21 29 34 9 19 10 32 22 2 Craftsman Snow Thrower

More information

REPAIR PARTS SNOW THROWER - MODEL NUMBER AUGER HOUSING / IMPELLER ASSEMBLY

REPAIR PARTS SNOW THROWER - MODEL NUMBER AUGER HOUSING / IMPELLER ASSEMBLY REPAIR PARTS SNOW THROWER - MODEL NUMBER 0000 AUGER HOUSING / IMPELLER ASSEMBLY 3 7 8 7 3 37 7 38 7 0 3 3 7 8 33 8 3 3 3 0 3 8 3 8 0 7 7 30 8 0 7 38 REPAIR PARTS SNOW THROWER - MODEL NUMBER 0000 AUGER

More information

Sno-Thro. Parts Manual. Models ST8524E ST724E ST5524E ST ST ST7524

Sno-Thro. Parts Manual. Models ST8524E ST724E ST5524E ST ST ST7524 Sno-Thro Parts Manual Models 93204 - ST24E 932046 - ST724E 932047 - ST24E 93204 - ST20 9323 - ST20 932312 - ST724 006600A /06 Printed in USA THE MANUAL Before you operate your unit, carefully and completely

More information

Parts List. Model Reproduction. Not for Revision B

Parts List. Model Reproduction. Not for Revision B Parts List Model 1695539 1737492 Revision B Rev. Date 10/2009 Table Of Contents PRODUCT COMPONENTS PAGES Engine... 4 Frame... 6 Drive... 8 Auger Housing... 10 Discharge Chute... 12 Handle Assembly...

More information

REPAIR PARTS SNOW THROWER -- MODEL NUMBER PR5524ESNHL ( ) AUGER HOUSING / IMPELLER ASSEMBLY

REPAIR PARTS SNOW THROWER -- MODEL NUMBER PR5524ESNHL ( ) AUGER HOUSING / IMPELLER ASSEMBLY REPAIR S SNOW THROWER -- MODEL NUMBER PRESNHL (9900700) AUGER HOUSING / IMPELLER ASSEMBLY 7 0 7 9 0 9 7 0 (EXPLODED) 9 0.07.00-B NOTE: All component dimensions given in U.S. inches. inch =. mm 0 REPAIR

More information

Illustrated Parts List I R1. Snow Thrower SBE. Repair Parts Manual

Illustrated Parts List I R1. Snow Thrower SBE. Repair Parts Manual Illustrated Parts List 00-0 I000 R Snow Thrower SBE 0000 Repair Parts Manual AUGER HOUSING / IMPELLER ASSEMBLY SNOW THROWER - MODEL NO. SBE (0000), PRODUCT NO. 3 00-0 3 3 3 3 0 3 3 0 3 3 33 3 3 0 3 0 3

More information

465606x692A Lawn Tractor (2001) Page 1 of 25 Drive Assembly

465606x692A Lawn Tractor (2001) Page 1 of 25 Drive Assembly 465606x692A Lawn Tractor (2001) Page 1 of 25 Drive Assembly 465606x692A Lawn Tractor (2001) Page 2 of 25 Drive Assembly 1 26X249 Screw 2 095315 Knob, Parking Brake 3 711691 Nut, Push 4 1001217 Z Rod, Parking

More information

Reproduction. Not for HYDRO DRIVE ELECTRIC CLUTCH LAWN TRACTOR LT-125. Parts Manual for LT LT24460

Reproduction. Not for HYDRO DRIVE ELECTRIC CLUTCH LAWN TRACTOR LT-125. Parts Manual for LT LT24460 Parts Manual for HYDRO DRIVE ELECTRIC CLUTCH LAWN TRACTOR LT-125 Model No. Description 2690945 LT23420 2690946 LT24460 Briggs & Stratton Yard Power Products Group 535 Macon Road McDonough, GA, 30253 U.S.A.

More information

REPAIR PARTS MANUAL MODEL NUMBER SB240 (MFG. ID. NO ) Snow Thrower BY Printed in U.S.A.

REPAIR PARTS MANUAL MODEL NUMBER SB240 (MFG. ID. NO ) Snow Thrower BY Printed in U.S.A. MANUAL MODEL NUMBER SB0 (MFG. ID. NO. 919000) Snow Thrower 3 0 1-0.8.0 BY Printed in U.S.A. AUGER HOUSING / IMPELLER ASSEMBLY SNOW THROWER - MODEL NO. SB0 (919000), PRODUCT NO. 91 91 00-0 1 1 13 1 1 1

More information

42B350Z PARTS MANUAL

42B350Z PARTS MANUAL 4 2 B 3 5 0 Z PARTS MANUAL 64 56 68 2 48 45 30 47 62 26 38 7 35 33 65 43 42 6 16 26 40 31 1 23 14 5 16 19 36 21 20 27 28 24 26 66 22 44 28 29 28 68 34 30 29 32 39 13 17 14 15 12 5 3 4 57 55 54 61 59 60

More information

36" & 42" CUTTER DECKS

36 & 42 CUTTER DECKS 36" & 42" CUTTER DECKS REF # PART # DESCRIPTION 36 42 REF # PART # DESCRIPTION 36 42 1 93470001 CUTTER DECK,36" W/CAPS(33) & DECALS X 57 15990003 MACHINE KEY 1/4X1/4X1 X X 1 93480001 CUTTER DECK,42" W/CAPS(33)

More information

REPAIR PARTS SNOW THROWER - - MODEL NO. PR827ES ( ) AUGER HOUSING / IMPELLER ASSEMBLY

REPAIR PARTS SNOW THROWER - - MODEL NO. PR827ES ( ) AUGER HOUSING / IMPELLER ASSEMBLY REPAIR PARTS SNOW THROWER - - MODEL NO. PR8ES (00000) AUGER HOUSING / IMPELLER ASSEMBLY (x) (x) 0.0.00-A 0X8 AUGER HOUSING 0X SCRAPER BAR 00 CARRIAGE BOLT / 8 X. NUT / 8 0.0.0-B 08 AUGER BEARING BEARING

More information

Parts Manual PZ60 /

Parts Manual PZ60 / Gasoline containing up to 10% ethanol (E10) is acceptable for use in this machine. The use of any gasoline exceeding 10% ethanol (E10) will void the product warranty. Parts Manual PZ60 / 966614301 Please

More information

Tractor S/N 239, ,005 Page 1 of 76 42" Deck Assembly

Tractor S/N 239, ,005 Page 1 of 76 42 Deck Assembly 2140 Tractor S/N 239,001-326,005 Page 1 of 76 42" Deck Assembly 2140 Tractor S/N 239,001-326,005 Page 2 of 76 42" Deck Assembly 1 17861A 1 S Skirt, Extension 2 17961 1 S Skirt, Short 3 603-0181 1 S Plate

More information

WYS52FX730VCA FOR SERIAL NUMBERS U00681 AND ABOVE

WYS52FX730VCA FOR SERIAL NUMBERS U00681 AND ABOVE PARTS MANUAL WYS52FX730V WYS52FX730VCA FOR SERIAL NUMBERS 201312U00681 AND ABOVE 2 WORLDLAWN POWER EQUIPMENT, INC. WORLDLAWNPOWEREQUIPMENT.COM 2415 ASHLAND AVE BEATRICE, NE 68310 800-267-4255 FAX 402-223-4103

More information

Parts Catalog. Commercial / Residential 28 Mower

Parts Catalog. Commercial / Residential 28 Mower Parts Catalog R Commercial / Residential 28 Mower Worldlawn Power Equipment, Inc. 422 Turnbull Canyon Road City of Industry CA 91744 Toll Free Number:1-866-9-Mowers(1-866-966-9377) CONTENT CONTENT Mower

More information